Chapter 2 Project Description

This chapter provides a detailed description of the Proposed Project. The PWIMP provides a phased
program for constructing improvements to the City's infrastructure facilities that will accommodate
planned growth while maintaining treatment reliability, meeting future regulatory requirements, and
optimizing costs through the planning horizon (2030). Specifically, the PWIMP addresses future planning
needs including infrastructure additions and upgrades for the City’s water, recycled water, wastewater, and
stormwater utilities. The PWIMP builds upon previous planning efforts using a coordinated methodology,
which will allow the City to take full advantage of potential linkages and synergies between the four water
[...]
@ Well - Modification
Pipeline

[ Pump Station  _ c\wp Pipeline

Blendi FIGURE 2-6
ending o
Facility e==0-H Pipeline CITY OF OXNARD
— Water Main ENVIRONMENTAL IMPACT REPORT
Feet A rrrrrr SMB
’ e o : OXNARD ENVIRONMENTAL
0x0917r7-9587-CEQA(EIR-Fig2-6).ai

- ‘\,
/ NOJ:%‘h P/Zf == é,
| ST = ] 4
= oh)
‘ 3 SR e 27" o7 ] IOI_
E = To|Springville
AL L Reservoir
‘ * X Blending Stfltic')n
#3.Expansion.
\ Blending Statjon/ b\ =
Coa_§t EZ ADA/Energy, Upgrade d
(HGL™= 175) Biending station #6 Tl 1 iy
\ ,// i
\ 3 4 ] = ) 5‘ o [
\\ Blending Station #2
ll i 2" :
1 il 3
S Sk :
ot Central PZ
I —
L@ i Ml (HGL = 220)
\ [T S
\‘ ht e
5 Sulls= )
Pacific Ocean N T 2 e
\ \ =
IR - ), g (=11 03
N : - " 7
N = $J Blending Station #5
. — 24 I
_ [southPz h
(HeL='175)

Y
|

PROPOSED PRESSURE ZONES
AND NEW FACILITIES




Potable Water CIP Projects Schedule [liDesign [l Bid/Award Contract [ Construction

Project L] 2017 2018 2019 2020 2021 2022 2023 2024 2025 2026 2027 2028 2029 2030 2031 2032 2033 2034 2035 2036 2037 2038 2039 2040

3 41 2(3 41 2(3 41 2|3 41 2(3 41 23 41 2|3 4123 41 23 41 2|3 41 2|3 41 2(3 41 2|3 41 2|3 41 2(3 41 2|3 41 2|3 41 2(3 41 2|3 41 2|3 4 1 2(3 4 1 2(3 41 2|3 4 1 2(3 4 1 2

Production

Existing desalter upgrades

Desalter, piping and permeate tank cathodic protection

Expand water treatment facility and storage (incl. booster pump station)

Blending Station #2 upgrade

Blending Stations #1 and #6 upgrade

Water System CMMS

Water System SCADA Improvements

Security Improvements at Water Yard and Blending stations

Chemical Tank Replacements

Blending Station #3 Rehabilitation

Blending Station #4 Rehabilitation

Blending Station #5 Rehabilitation

Construct 3 new potable wells at BS 1/6

Construct 2 new potable wells (BS 1/6) and 1 new stainless steel well at BS 3
Transmission

Del Norte Transmission Main Cathodic Protection (CP)
Gonzalez 36-inch Pipeline CP
Oxnard Conduit CP
Wooley Road / United CP
3rd Street Lateral CP
Industrial Lateral CP
3rd St 27" UWCD CP
Condition assessment program
Distribution

Replacement of AMR Devices

Pipe Capacity Improvements

Neighborhood CIP Pipe Replacement
La Colonia Neighborhood
Redwood Neighbohood
Freemond North Neighborhood
Bryce Canyon South Neighborhood

Large Valve Replacement Program

Small Valve Replacement Program

Air / Vac Valve Replacement Program

Hydrant Replacement Program

North Zone Modifications

Coast Zone Modifications

@)

South Zone Modifications

Additional 2015 Projects
Electrical Rehabilitation - Well Nos. 30, 32, 33 & 34
Sodium Hypochlorite Piping Replacement
Generator and ATS Service

Fire Flow Improvements - Install/Replace 18,500 feet of 8" pipe

Fire Flow Improvements - Install/Replace 13,500 feet of 12" pipe

Fire Flow Improvements - Install 250 feet of 14" pipe

Blend Station Tie-In (@ Blending Station 1/6)

Construct new concentrate line from Oxnard Wastewater Treatment Plant
(OWTP) to Blending Station 1/6

Blending Station 1/6 - Install electrical isolation at all steel and cast iron water
risers

Well 23 & 31 Rehabilitation

Wells Electrical & Variable Frequency Drive (VFD) Replacement

Age Replacement - 109,100 feet of 6" pipe

Age Replacement - 47,000 feet of 8" pipe

Age Replacement - 55,000 feet of 10" pipe

Age Replacement - 24,000 feet of 12" pipe

Age Replacement - 2,300 feet of 14" pipe

Age Replacement - 4,000 feet of 16" pipe

Age Replacement - 3,700 feet of 24" pipe

Age Replacement - 5,000 feet of 36" pipe

Age Replacement - 5,300 feet of 42" pipe

Age Replacement - 3,800 feet of 48" pipe

Connection to OH / United pipeline
Expand desalter at Blending Station 1/6 to 15 mgd (3.75 mgd expansion) _

Notes:

(1) Project start years correspond to refinements and updates provided by Clty after Dec. 2015 publication date.
(2) Neighborhood CIP Replaement projects (La Colonia, Redwood, Freemont North, and Bryce Canyon South neighborhoods) combined into single project.

RECOMMENDED WATER PROJECTS SCHEDULE

FIGURE 2-7

CITY OF OXNARD
ENVIRONMENTAL IMPACT REPORT

SMB
OXNARD ENVIRONMENTAL

-——/;:rm.g N
f —=

0x0917r18-9587-CEQA(EIR-Fig2-7) .ai



The City of Oxnard’s Public Works Integrated Master Plan
Public Draft Environmental Impact Report 2.0 Project Description

quality water, thus decreasing the City’s reliance on imported water. Key components of the GREAT
program include the following:

e Recycled Water System - Treating and distributing wastewater to the most stringent levels [via the
Advanced Water Purification Facility (AWPF)].

e  Water Supply - Treating groundwater for total dissolved solids (TDS) and nitrate reduction through
a desalter.

o Indirect Potable Reuse (IPR) / Direct Potable Reuse (DPR) Through Groundwater Injection - Adding
wells that allow recycled water to be injected into and extracted from the local groundwater
aquifer.

e Elements Related to the AWPF and Desalter - Collecting and treating concentrate (brine) from both
AWPF and desalters.
A major part of the GREAT program is the use of recycled water, which the City has studied and made
plans for over many years. When the GREAT program was formally established in 2002, its objectives were
to:

o Increase the reliability of the water supply during drought.
e Reduce water supply costs.
e Secure the water supply's ability to meet a growing water demand.

e Enhance stewardship of the local water supply through recycling and reusing a substantial portion
of the region’s wastewater.

e Increase environmental benefits associated with developing and rehabilitating local saltwater
wetlands.

Although the program has evolved over the years, it has generally maintained its support of water recycling
and reuse, groundwater injection, storage and recovery, and groundwater desalination. Thus, the goal of the
PWIMP is to build on the foundation already in place.

To build on this foundation, it's helpful to analyze past reports to understand the program's evolution. Two
reports are of particular importance: The 2002 Advanced Planning Study and The 2012 GREAT Program
Update. These reports are summarized below.

. 2002 — Advanced Planning Study (K/J, 2002) — This study recommended a series of projects
aimed at providing a sustainable water supply for the City, including construction of tertiary and
advanced recycled water treatment facilities, aquifer storage and recovery (both for [IPR/DPR
and seawater intrusion barrier), regional and local desalting to treat additional groundwater, and
concentrate collection.

. 2012 — GREAT Program Update (City, 2012) — This report provided additional details for many
of the projects established in 2002, updated the progress to date, and estimated costs for the
program elements.

Over the years, utilities have shifted from using groundwater recharge for seawater intrusion barriers to
using it for ASR. This is largely due to the high cost of the wells. In addition, because of recent pumping

July 2019 2-20



The City of Oxnard’s Public Works Integrated Master Plan
Public Draft Environmental Impact Report 2.0 Project Description

cutbacks from the Fox Canyon Groundwater Management Agency (FCGMA), access to more local
groundwater through pump-back credits is not guaranteed and is therefore of little direct benefit to the City.

At the same time, the City began to look at IPR/DPR with renewed interest because of its benefit to the
City and the impending regulatory acceptance for it. As a result, the PWIMP focuses on recycled water for
irrigation use as well as for IPR/DPR.

2.21 DESCRIPTION OF EXISTING RECYCLED WATER FACILITIES

Wastewater from the Oxnard Wastewater Treatment Plant (OWTP) provides secondary treated wastewater
to the AWPF for recycled water treatment. In general, the collected flow is residential. About 75 percent of
all wastewater is domestic, with the remaining 25 percent from industrial users. Average secondary effluent
flows (2009- 2013) from the wastewater facility are 20.5 mgd at average dry weather flow (ADWF)
conditions and 22.9 mgd for an average day maximum month day flow (ADMMF). The OWTP is
permitted at a capacity of 31.7 mgd ADWF.

2211 AWPF

The recycled water system currently consists of an AWPF and distribution pumping and conveyance. The
AWPF consists of microfiltration (MF), reverse osmosis (RO), and advanced oxidation processes (AOP),
including ultraviolet light and hydrogen peroxide and the necessary ancillary equipment for a fully
functional facility. Figure 2-8 illustrates a schematic of the AWPF process in its current configuration.

2.2.1.2 Recycled Water Distribution System

The main components of the existing recycled water distribution system include the following:

. Recycled Water Backbone System (RWBS) - The constructed Phase 1 recycled water
conveyance system is a combination of PVC and high-density polyethylene (HDPE) pipelines,
with diameters ranging from 16-inches to 36-inches in the main transmission line and 6- to 8-
inches in the distribution pipe to the River Park Development.

° Finished Recycled Water Pump Station - The AWPF recycled water pump station contains two
variable frequency drive (VFD) pumps, each with a design capacity of 4,000 gallons per minute
(gpm) with an output pressure of about 150 psi.

° Hueneme Road — Phase 1 - A 42-inch diameter pipeline was recently installed from the existing
36-inch diameter connection to the AWPF at the intersection of Hueneme Road and Perkins
Road. The 42-inch diameter section of this pipeline continues to the intersection of Hueneme
Road and Edison Drive. From there, a 36-inch diameter recycled water pipeline continues down
Hueneme Road until the intersection at Olds Road where it terminates. A Phase 2 Hueneme
Road pipeline, beginning where Phase 1 left off, is in the planning stages.

° Temporary Salinity Management Pipeline (SMP) Line - Because the Hueneme Road - Phase 2
pipeline will not be constructed and operational for several years, the City will temporarily
deliver recycled water to the agricultural customers in the Oxnard Plain through the SMP. This
is for two reasons: 1) the SMP's route runs parallel to the City’s planned Hueneme Road
pipeline, and 2) the SMP is underutilized at this time. For this to occur, the Los Angeles
Regional Water Quality Control Board (LARWQCB) amended the City’s Waste Discharge
Requirements (WDRs), Order No. R4-2011-0079-A01 and Monitoring and Reporting Program,
R4-2008-A01, in July of 2015 to allow the SMP to temporarily deliver AWPF effluent to
farmers. Construction and planning for the temporary SMP connection are complete, with water

July 2019 2-21



Sodium MF |<«— Citric Acid
Hypochlorite l_ CIP | «—— Sodium Hydroxide
OWTP l
Secondary —»@’_'
Effluent ME
MF Pump
Station To OWTP
(Headworks) «—— Sulfuric Acid
Hydrogen ««—— Threshold Inhibitor
- Peroxide
Liquid Reverse
Lime / Osmosis
< Z
& h 7
‘ | | Y
To Landscape @ Ultraviolet RO
and Agricultural =1 System Feed P
Irrigation Degasification eed Fump
o Y S YA £ » To OWTP Headworks
Citric Acid —»| RO Phase 1
Sodium ——| CIP Demonstration
Hydroxide Wetlands
v

RO Concentrate
(Ocean Outfall or
Marsh Wetlands)

AWPF SCHEMATIC

FIGURE 2-8

CITY OF OXNARD
ENVIRONMENTAL IMPACT REPORT

SMB

ENVIRONMENTAL

/_\/
—_=

CITY OF

OXNARD
w;

0x0917rf10-9587-CEQA(EIR-Fig2-8).ai




The City of Oxnard’s Public Works Integrated Master Plan
Public Draft Environmental Impact Report 2.0 Project Description

° delivery currently taking place.

. Ocean View Pump Station - This Pump Station contains two VFD pumps, each with a design
capacity of 2,210 gpm with an output pressure of about 50-psi. These pumps will be used to
supply the SMP Line.

Currently, no storage tanks are in the distribution system, meaning peak demands must be met directly
from the AWPF. A map of the existing recycled water distribution system is shown in Figure 2-9 along
with major users

2.2.1.3 ASR Demonstration Well
The City is constructing an ASR Demonstration well that is expected to be completed in 2018. The

construction of this well is grant funded and will serve as a test well for the City to understand how
ASR/IPR will work moving forward.

Initially, the ASR Demonstration well will be used as an ASR well for the recycled water system. Recycled
water from the AWPF will be injected into the ground and then extracted and put back into the City’s
recycled water system for irrigation use. Ultimately, once all of the required start-up testing and monitoring
are complete, the well will switch to IPR operation, and the extracted water will be conveyed to the BS No.
1/6 nearby for disinfection and injection into the potable system.

Elements of this ASR Demonstration Well installation include the following:

. One [PR/ASR well at the Campus Park site.

. Three monitoring wells (two shallow and one deep aquifer) for the one IPR/ASR well.

. 2,000 linear feet (If) of recycled water piping connecting the IPR/ASR well to the
Recycled Water Backbone piping located in Ventura Road.

. 4,000 If of piping to convey IPR water from Campus Park to BS No. 1/6 for blending into
the potable system, which will eventually be converted to a potable line when the IPR/ASR
operation is fully approved.

A hydrogeological study was conducted (Hopkins, 2016) to assess the proposed location and capacity for
this well at Campus Park. This study recommended an injection and extraction capacity of approximately
2,000 gpm and recommended operating the well on a 3-month rotation of recharge, retention, and
recovery. Figure 2-10 illustrates the location of the proposed ASR well at Campus Park.

2.2.2 CURRENT RECYCLED WATER NEEDS
Detailed below is a summary of the current and projected recycled water demands.

2.2.2.1 Current Recycled Water Demands

The City projects that in the initial phases of the GREAT Program, approximately 7,000 AFY (acre-feet per
year), or 6.25 mgd, of AWPF water will be produced. The City has an approved Full Advanced Treatment
Recycled Water Management and Use Agreement, A-7651. According to this agreement, the following
significant demands are accounted for:

. The City has the right to the first 1,500 to 1,800 AFY, which will be delivered to existing
customers in lieu of potable water and to the River Ridge Golf Club. In addition, the City will
deliver recycled water to River Park Development and New Indy Container Board for a total of
approximately 2,800 AFY, or 2.5 mgd in Phase 1A. This recycled water will be used to offset

July 2019 2-23



Santa Clara River

WAW® ©EaR D

STATE RWY 1285

EVENTURA BN

Recycled Water
Backbone
System

NQ

NEL-ISLANDS BLVD

Pacific Ocean

Legend

.l Advanced Water
Purification Facility

Existing Recycled Water
Pipeline
Water Bodies

Feet

T
0 3,000 6,000

18’

QO
tp&\’?j

!

Hueneme Road -
Phase 1

N-VENTURA:RD.

E/HUENEME-RD

EXISTING RECYCLED WATER FACILITIES

FIGURE 2-9

CITY OF OXNARD
ENVIRONMENTAL IMPACT REPORT

SMB
OXNARD ENVIRONMENTAL
' N

WA

0x0917rf11-9587-CEQA(EIR-Fig2-9) .ai



0ol 048

K |
o
=
[75)
14
:.
<
)
o,
3k

250 125 0 250

Feet

LEGEND

@ Proposed ASR Well Location

Proposed Monitoring Well
Locations

C [ - Campus Park %
= Redevelopment Site

Campus Park ASR ‘
Demonstration Well

DEMONSTRATION ASR WELL
PROPOSED LOCATION

FIGURE 2-10

CITY OF OXNARD
ENVIRONMENTAL IMPACT REPORT

SMB
OXNARD ENVIRONMENTAL

- T

0x0917rf12-9587-CEQA(EIR-Fig2-10).ai




The City of Oxnard’s Public Works Integrated Master Plan
Public Draft Environmental Impact Report 2.0 Project Description

. potable water demand along the completed RWBS that would otherwise be served through the
City’s potable water system.

. For Phase 1B, an additional 2,000 AFY, or 1.8 mgd, of AWPF water is dedicated to agricultural
users along the (future) Hueneme Road Pipeline.

. According to Agreement A-7651, using the remaining 7,000 AFY of recycled water available
from the AWPF is to be determined by the City, United Water Conservation District (UWCD),
and Pleasant Valley County Water District (PVCWD).

Table 2-5 summarizes the existing and future recycled water demands as they are currently known. The
[...]
Because of the limited information available on the existing condition and age of the collection system
piping, a detailed system rehabilitation program could not be practically developed for the PWIMP.
Instead, the CIP recommendations for rehabilitation projects are based on the City's understanding of
project needs.

2.3.2.2 Wastewater Treatment Plant

R&R

As discussed in the condition assessment section, a large portion of the OWTP is in poor condition and

reaching the end of its useful life. Because of this, major investment in R&R is needed in the near future
for reliable plant operations and plant safety concerns.

Replacement is recommended for a number of process facilities, namely the primary clarifiers, DAFTs,
digesters, interstage pump station, effluent pump station, and cogeneration facility. All of these facilities
are nearing the ends of their useful lives. Additionally, due to safety concerns, demolishing the biotowers is
recommended as soon as possible.

Process Performance

The performance assessment of the OWTP assessed the following:

July 2019 2.43



The City of Oxnard’s Public Works Integrated Master Plan
Public Draft Environmental Impact Report 2.0 Project Description

e The plant's overall treatment performance for meeting discharge limits and other effluent
requirements.

e  Each unit process' historical loading and performance.

Approximately 1 to 3 years of daily operating data were reviewed to characterize the OWTP's overall
performance. During the review period, the OWTP complied with all regulated conventional pollutants.
However, while the OWTP met all the limits for conventional pollutants, there was one violation for
benzidene cited in the fact sheet of the 2013 NPDES permit because the reported detection limit was greater
than the discharge limit.

In general, the unit processes at the OWTP have operated at loading rates well within their original design
values or typical operating ranges. In addition, performance has been adequate and there are a sufficient
number of units in some of the unit processes to maintain a standby unit out of service for maintenance.

Removing the biotowers because they are a safety hazard will change the OWTP's treatment train
configuration. The biotowers were originally designed to provide secondary treatment in the 1970s. In the
1980s, they were retained as part of the activated sludge system to reduce the organic load to the
downstream aeration tanks. Currently, a significant portion of the biotower influent is untreated because of
seal failures within the biotower itself. With the removal of the biotowers, the existing aeration tanks need
to be modified to accommodate the increased organic load. As most of the increased organic load will be
soluble BOD, it is recommended to add submerged baffle walls to create a biological selector zone in each
acration tank. The selector zone would be mechanically mixed, but unaerated, to maintain good sludge
settling characteristics. Step feed capabilities, included as part of the original aeration basin design, can be
used together with these recommended modifications to operate in a sludge reaeration (step feed)
configuration to limit secondary clarifier sludge loading rates during periods of high wet weather flows and
low sludge settleability. With these minor alterations, the aeration basins can treat higher loadings without
expanding their footprint.

Capacity

As part of the PWIMP, the capacity of each unit process at the OWTP was assessed. This assessment
considered a range of parameters, including flow, influent wastewater characteristics, treatment objectives,
process configurations and limitations, and desired redundancy.

The peak hour wet weather flow (PHWWF) capacity was estimated for facilities that use peak flow to
establish sizing. These facilities include the headworks, influent pumping, primary clarifiers, biotowers,
and interstage pumping. Whereas pumping capacities are determined with the largest unit out of service,
peak capacities for process units are determined with all units in service. Figure 2-16 summarizes the
PHWWEF capacity for each process.

Figure 2-17 illustrates the required EQ basin volume needed for the design storm based on flow rate treated
at the OWTP. At the permitted capacity of 31.7 mgd, approximately 4.95 MG of storage will be needed in
2040, which is just under the available storage capacity. Historically, the EQ basins have never been filled
to capacity. However, in 2040, the EQ basin capacity will approach its limit. Thus, determining whether
additional capacity is needed will depend on how the EQ basins are operated as well as the needs of both
the AWPF and the outfall.

July 2019 2-44



The City of Oxnard’s Public Works Integrated Master Plan

Public Draft Environmental Impact Re

port

2.0 Project Description

The ADWF capacity was estimated for facilities using average flows or influent BODs and TSS loading to

establish sizing. To estimate this capacity, a plant process model was developed and calibrated to historical

operating data from 2013. Figure 2-16 summarizes the capacity for each process.

As shown in Figure 2-17, all of the liquid treatment processes have sufficient capacity for projected flows
through 2040. However, although the existing secondary treatment process has sufficient treatment
capacity to meet the City’s NPDES BOD:s limits through the planning horizon, it does not have sufficient

capacity to nitrify with or without denitrification. The City’s existing NPDES permit is not expected to

require nitrification/denitrification in the near future, but increased recycled water production by the
AWPF will increase constituent concentrations, particularly ammonia, above those in the secondary

effluent.
Table 2-12
Recommended Collection System Projects
Public Works Integrated Master Plan
City of Oxnard
Project Location Driver Start Years to
Year Implement
Central Trunk Manhole Rehabilitation Phase Rehabilitate 47 existing manholes R&R 2018 1
1
Headworks Meter Vault/Vortex Structure R&R 2018 1
Coating Rehabilitation
Harbor Blvd Manhole Rehabilitation Rehabilitate 12 existing manholes R&R 2019 1
Pleasant Valley Manhole Rehabilitation Rehabilitate 14 existing manholes R&R 2019 1
Redwood Tributary Manhole Rehabilitation Rehabilitate 38 existing manholes R&R 2019 1
Existing asbestos concrete pipe (ACP) Various locations throughout the R&R 2019 8
Replacement collection system
Annual Existing Pipe Repair Various locations throughout the R&R 2019 8
collection system based on sewer
inspection
Collection System Chemical Addition Various locations throughout the Performance 2019 2
collection system
Devco Development Lift Station Devco development, Village (Wagon R&R 2019 1
Wheel) developments. Performance
Existing Lift Station #4 (Mandalay & Lift Station #4 R&R 2019 1
Wooley) Rehabilitation
Existing Lift Station #6 (Canal) Lift Station #6 R&R 2019 1
Rehabilitation
Existing Lift Station #20 (Beardsley) Lift Station #20 R&R 2019 1
Rehabilitation
Central Trunk Manhole Rehabilitation Phase Rehabilitate 27 existing manholes R&R 2020 1
2
Rice Avenue Sewer Improvement Rice Avenue from Latigo to Camino Del R&R 2020 2
Sol
Existing Sewer Deficient Capacity Ventura Road Trunk Sewer from Doris Capacity 2020 2
Replacement Avenue to Oxnard Airport
Conduit 4943 Capacity 2020 2
Conduit 4956 Capacity 2020 2
Conduit 1429 Capacity 2020 2
Conduit 1431 2020 2
Conduit 1432 Capacity 2020 2
Conduit 1443 Capacity 2020 2
Conduit 4276 Capacity 2020 2
Conduit 1460 Capacity 2020 2
Conduit 1461 Capacity 2020 2
Conduit 1462 Capacity 2020 2
Conduit 1463 Capacity 2020 2
Existing Sewer Deficient Capacity Sewers in the La Colonia Neighborhood, Capacity 2021 1
Replacement Third Street & Navarro Street
Conduit 2888 Capacity 2021 1
July 2019 2-45



The City of Oxnard’s Public Works Integrated Master Plan
Public Draft Environmental Impact Report 2.0 Project Description

Table 2-12
Recommended Collection System Projects
Public Works Integrated Master Plan
City of Oxnard
Project Location Driver Start Years to
Year Implement

Conduit 2889 Capacity 2021 1

Annual Existing Manhole Rehabilitation Various locations throughout the City R&R 2022 5
based on sewer inspection
Project 3: S Victoria Ave and W Hemlock St Sewers in the Channel Islands Capacity 2027* 2
Neighborhood Conduit 501

Conduit {74B96752-98B2-  4F5D- Capacity 2

AF2A-21B06EE4909C}

Conduit P-2471 Capacity 2027* 2
Phase 1 Central Trunk Replacement R&R 2033** 2
Phase 2 Central Trunk Replacement R&R 2036** 2
Notes:
(1) 2017 Project ID's were arbitrarily assigned for Project ease. C = Collection system project.

* Projects start year correspond to refinements and updates provided by City after Dec. 2015 publication date.
** Projects start year was adjusted by City at 8/7/17 meeting, based on recent CCT inspection.

General Note: For the pipeline replacement projects, see the hydraulic models developed as part of this integrated master plan to identify the
exact pipeline locations.

One way to address the insufficient capacity is to nitrify and denitrify in the secondary treatment process.
To accommodate this, the OWTP may need to consider expanding the secondary treatment capacity or
switching to an alternative process configuration such as membrane bioreactors (MBR), should the
conversion be necessary with AWPF expansion.

According to Figure 2-18, the solids handing facilities do not have sufficient capacity. OWTP sludge
production is expected to increase, in part because the biotowers will need to be removed and an
anaerobic selector will need to be added in the ASTs. Because of the anticipated changes to sludge
production, additional DAFT units, digesters, and dewatering units are needed.

2.3.3 PROPOSED WASTEWATER PROJECTS

This section summarizes the proposed projects for the wastewater system. These projects are based on the
existing system condition assessment and capacity and performance needs for meeting projected future
demands and discharge requirements through the PWIMP’s planning period. The projects and phasing here
represent one possible solution to upgrading the Oxnard Wastewater Treatment Plant. Between the times of
original publication of the Final Draft PWIMP in 2015 and the Revised Final Draft PWIMP publication in
2017, the City continued to review and optimize the recommended policies, projects, and programs.
Therefore, certain wastewater projects have been refined and updated. However, the overall intent is the
same — to upgrade the facilities that have served their useful life to achieve improved financial and
implementation strategies, to accommodate technology updates, and address climate change strategies. It
should be noted that these refinements and optimizations were generally not related to capacity needs.

The projects were each assigned a phase that loosely follows when they will be implemented. These phases
include Phase 1 — Immediate Needs; Phase 2 — Near-Term Needs; and Phase 3 — Long-Term Needs. The
phases were recommended based on the technical needs identified from the condition assessment.

Note that the actual timing of implementation may differ when compared with and balanced against the
financial considerations for the PWIMP's total implementation.

July 2019 2-46



PHWWEF Capacity (mgd)

90

Influent Screens

Grit Tanks

Influent Pumps Primary Clarifiers
Unit Process

Biotowers Interstage Pumping

OWTP PEAK HOUR WET WEATHER
FLOW CAPACITY BAR GRAPH

FIGURE 2-16

CITY OF OXNARD
ENVIRONMENTAL IMPACT REPORT
cccccc SMB

OXNARD ENVIRONMENTAL

- =

0x0917rf18-9587-CEQA(EIR-Fig2-16) .ai




25.00

20.00 —

—

o

o

S
|

10.00

Required EQ Storage Volume, MG

5.00

0.00

e ———

35 40

OWTP Effluent Pumping, mgd

50

REQUIRED EQUALIZATION (EQ) STORAGE

LEGEND

FOR PEAK WET WEATHER FLOWS

= Current = 2030

2040 == Current EQ Basin Volume (5 MG)

FIGURE 2-17

CITY OF OXNARD
ENVIRONMENTAL IMPACT REPORT

SMB

ENVIRONMENTAL
/_\_/

OXNARD
~— ﬁx

0x0917rf19-9587-CEQA(EIR-Fig2-17).ai




70.0

60.0

50.0

40.0

30.0

2040-ADWF

2030 ADWF
20.0 -

Equivalent Influent ADWF Capacity (mgd)

10.0 A

0.0
& & ©
Qo rbo & $®®
QA bQQ’ N Yoo
@ S G Q
& &
Q\ D x@
& # &
Q\\ Q& o\

Unit Process

*All unit processes assume the largest unit is
out of service except for those starred.

OWTP AVERAGE DRY WEATHER
FLOW CAPACITY BAR GRAPH

FIGURE 2-18

CITY OF OXNARD
ENVIRONMENTAL IMPACT REPORT

CITY OF

OXNARD
w:

SMB

ENVIRONMENTAL
/\/
—_=

0x0917rf20-9587-CEQA(EIR-Fig2-18) .ai




The City of Oxnard’s Public Works Integrated Master Plan

Public Draft Environmental Impact Report 2.0 Project Description

2.3.3.1 Wastewater Collection System

Collection system improvements, based on collection system modeling, focused on capacity needs, R&R
needs, and conversations with the City. Using the capacity, three main capacity projects and fifteen R&R
and performance-based projects were identified. Each project is summarized in Table 2-12.

2.3.3.2 Wastewater Treatment Plant

The City has two options for implementing improvements needed at the OWTP. The first is to invest in the
existing plant, and the second is to relocate most facilities. Both options require investing in a different set

of wastewater treatment-related improvement projects. If the City chooses to invest in the existing plant,
the proposed improvement projects will focus on rehabilitating aging infrastructure. If the City chooses to
relocate the plant, the proposed improvement projects will focus on investing in new facilities. Table 2-13

provides a summary of the proposed projects for within the fence-line of the existing wastewater treatment
plant if the City decides to invest in the existing plant.

Table 2-13
Recommended Projects for Within Fence-line Wastewater System
Public Works Integrated Master Plan
City of Oxnard
Project Driver Start Year Years to
Implement
Accelerated design for renewal improvements (year 6-10)? 2018 6
Preliminary Treatment / Headworks
Headworks Odor Control System? Small Equipment Replacement 2018 1
Headworks Fiberglass Covers Replacement & Concrete R&R 2018 2
Coating Repair?
Headworks Rehabilitation® R&R 2020 2
Small Equipment Replacement - Headworks 2 Small Equipment Replacement 2023* 3
Non-hazardous Waste Receiving Station Performance 2026 1
Primary Treatment
Primary Clarifier Rehabilitation R&R 2017 1
Primary Clarifier Abandonment R&R N/A 0
Primary Clarifiers, Old Headworks Structure and Primary R&R 2025 1
Building Demolition?
Secondary Treatment
Biotowers Rehabilitation R&R 2017 1
Activated Sludge Tank (AST) Rehabilitation? R&R 2017 1
Biotower Demolition?
Activated Sludge Tank (AST) Upgrades R&R, Performance 2023 1
Modify Activated Sludge Tank (AST) for MBR or other Performance 2023 2
technology operation
Remove existing Secondary Clarifiers and prepare for R&R 2023 2
new MBR or other Technology
New MBR or other technology Tanks R&R, Resource Sustainability 2023 2
MBR or other Technology Building Resource Sustainability 2023 2
Convert Activated Sludge Tanks conversion to Flow R&R, Performance 2024 1
Equalization Tank
Convert Existing Secondary Clarifier to Screening & R&R 2024 1
Transfer Pump Station
Disinfection and Effluent Pumping Small Equipment Replacement, 2024 1
R&R
Relocate Existing Primary Influent Piping R&R 2024 1
Convert Secondary Clarifiers to Primary Clarifiers R&R 2025 1
Small Equipment Replacement - wet weather storage 2 Small Equipment Replacement 2026* 3
R&R
Add UV/AQOP after MBR Resource Sustainability 2026* 2
Add Baffle Walls in ASTs R&R 2027* 1
Coating Replacement on Chlorine Contact Tanks R&R 2028* 2
Solids Treatment
Replace Belt Filter Presses & Conveyor R&R 2017 4

July 2019

2-50




The City of Oxnard’s Public Works Integrated Master Plan
Public Draft Environmental Impact Report 2.0 Project Description

Table 2-13
Recommended Projects for Within Fence-line Wastewater System
Public Works Integrated Master Plan
City of Oxnard
Project Driver Start Year Years to
Implement
Digester 2 Cover Replacement and Clean Digesters 1 & 33 R&R 2019 3